
 
Part C 

 

Cumulative Impact Analysis 
 

for: 
 

Belleayre Mountain Ski Center UMP-FEIS 
 

and 
 

 Modified Belleayre Resort at Catskill Park FEIS 
 
 
This is a combined action for: 

 
Belleayre Mountain Ski Center 
UMP-FEIS 
Located in the Town of 
Shandaken, Ulster Co., NY 

 
 

 
Modified Belleayre Resort at 
Catskill Park FEIS 
Located in the Towns of 
Shandaken and Middletown , 
Ulster  and Delaware Co., NY 

 
Lead Agency 
NYSDEC 
21 South Putt Corners Road 
New Paltz, NY  12561 
Contact:  Mr. Daniel Whitehead 
(845) 256-3801 

 
 Prepared by the following on behalf of the Lead Agency: 
 

Ecology & Environment, Inc.  CHA 
368 Pleasant View Drive      III Winners Circle    
Lancaster, NY  14086    PO Box 5269   
[...]
the highest production well out of service in order to satisfy the requirements of a 
water supply system. The K4 well produces a long term average production of 82 
gallons per minute. The remaining wells in the supply system are capable of a long 
term average production of 195 gallons per minute, or 280,800 gallons per day, 
which is adequate to supply the maximum predicted demand for the Belleayre 
Resort. 
 
Water that is planned to be used for irrigation at the Belleayre Resort will come from 
stormwater routed to a lined irrigation pond and water from three wells located on 
the Wildacres portion of the site. Tests performed on the three wells proposed for 



Belleayre Cumulative Impacts        August 2015                    Section 1.2                        Page - 3	

irrigation are capable of sustaining an average total pumping rate of approximately 
37 gpm for the entirety of the typical irrigation season and not adversely affect 
existing groundwater supplies or surface waters. No surface waters will be 
impounded in order to provide irrigation water at Belleayre Resort. 
 
 
1.2.2   Wastewater 
 
All wastewater from BMSC currently is conveyed to, and treated at, the Pine Hill 
WWTP, except for the Sunset Lodge.  The Sunset Lodge (which is located at the 
summit of the mountain) is presently served by an on-site septic tank and absorption 
bed system that is not currently connected to the Pine Hill wastewater collection 
system. However, it is proposed that the Sunset Lodge septic tank effluent would be 
connected to the wastewater collection system in the future and would become 
influent to the Pine Hill WWTP. 
 
All wastewater generated within the various Belleayre Resort buildings will be 
collected and transported to the Pine Hill WWTP, via a new connection to the 
existing  Hamlet of Pine Hill sewer system. It has been proposed that all of the new 
sewer pipes and grinder pump stations required to serve the Belleayre Resort will be 
owned by Crossroads Ventures,  with the proposed equalization tank and main pump 
station being operated and maintained by the New York City Department of 
Environmental Protection (NYCDEP). 
 
 
1.2.2.1   Ski Center 
 
The total hydraulic loading / wastewater flow to the Pine Hill WWTP from the 
proposed ski center expansion was estimated by the NYSDEC and documented in the 
Engineering Report “Belleayre Mountain Ski Center Wastewater 
Collection/Treatment Analysis” (dated December 29, 2009). The projected flow was 
based on the projected peak water use of 57,211 gpd, unmetered maintenance center 
flow of 150 gpd, sewer infiltration of 1,176 gpd, and information booth flow of 30 
gpd for a total flow of 58,567 gpd.  
 
This estimate was the rounded up by the NYSDEC to the projected maximum daily 
flow of 60,000 gpd for design purposes. Therefore, the projected maximum daily 
flow from the proposed BMSC expansion is 60,000 gpd, compared to the existing 
maximum daily flow rate of about 38,000 gpd for the existing ski center, indicates an 
additional flow of about 22,000 gpd can be expected from the proposed BMSC 
expansion project. 
 
 



Belleayre Cumulative Impacts        August 2015                 Section 1.2                        Page - 4	

1.2.2.2   Belleayre Resort 
 
The expected maximum daily sanitary wastewater flows from the Belleayre Resort 
have been previously estimated for the full build-out condition with 100% 
occupancy,  as documented in the “Wastewater Preliminary Design Report for The   
Belleayre Resort at Catskill Park including Wildacres Resort & The Highmount Spa 
Resort” (dated February 2012), as summarized below: 
 
Wildacres hotel, detached lodging, and golf course total:  103,100 gpd 
Highmount hotel, detached lodging, and activity center total: 42,100 gpd 
Total Maximum Daily Flow: 145,200 gpd 
 
An average day is estimated at when the resort is at 70% capacity, with a flow rate of 
approximately 101,600 gpd. 
 
In addition, an allowance for groundwater infiltration into the gravity sanitary sewers 
proposed for the Highmount Spa Resort of 2,400 gpd was included. 
 
According to the preliminary design report, the Belleayre Resort’s seasonal and 
weekday wastewater flow rates were estimated based upon the forecasted hotel 
occupancy rates in the report mentioned above. Flows approaching the maximum 
daily flow of 140,000 gpd are anticipated to occur on Friday and Saturday from 
January through mid-March and during the peak summer season from June through 
August.  
 
During these peak seasons, the weekday flow is expected to be 15% lower than the 
weekend flows (at about 116,000 gpd) and Sundays are expected to be the lowest 
flow days at about 94,000 gpd. During off peak months, the flows are estimated to 
range from 58,000 gpd during the week to about 87,000 gpd during the weekends 
when the Belleayre Resort is at full build-out. 
 
 
1.2.2.3     Residences In Highmount 
 
A total of nineteen (19) residences in the Highmount area are currently served by 
individual on-site septic systems but have expressed interest in public sewer service. 
Assuming these are 3 bedroom residential housing units generating a unit flow of 
400 gpd each, an additional average daily flow of 7,600 gpd would be discharged 
into the sanitary sewer system and Pine Hill WWTP. Therefore, the maximum daily 
flow expected in the future from these three (3) wastewater sources is estimated at 
207,600 gpd. 
 
 



Belleayre Cumulative Impacts        August 2015               Section 1.2                        Page - 5	

1.2.2.4      Existing Collection Systems 
 
The existing collection system tributary to the Pine Hill WWTP is limited to within 
the boundaries of the Hamlet of Pine Hill (as shown in Figure 1) and contains a total 
of 190 manholes. The only large user in the system is the BMSC. 
 
It is recognized that the Hamlet sewer system experiences excessive 
infiltration/inflow problems. A total of 53 manholes were replaced/rehabilitated in 
July 2012, while the future plan is to replace/rehabilitate another 70 manholes in the 
future. 
 
The existing BMSC collection system consists of 11 manholes, 4 septic tanks, 8345 
feet of gravity sewer line, and 3015 feet of force mains. The NYSDEC analyzed the 
conveyance capacity of the critical sewer pipes and pumping station to determine if 
they have adequate capacity to convey the future projected maximum daily flow of 
60,000 gpd. 
 
Hydraulic analysis of the 6” HDPE gravity sewer line was performed by the 
NYSDEC to determine the flow capacity of the collection system. The length of 6” 
HDPE pipe from manhole #4 to the velocity reduction manhole was used to calculate 
the system capacity. From the velocity reduction manhole, the 6” HDPE pipe 
connects to a 20 foot long section of 12” PVC pipe to the sewer flow monitoring 
station. Finally, flow is conveyed through 8” PVC pipe for approximately 76 feet to 
the NYCDEP manhole on Bonnieview Road. 
 
The distance from manhole #4 to the velocity reduction manhole is approximately 
5,595 feet. The elevation at manhole #4 is 2,460 feet, while elevation at the velocity 
reduction manhole is 1,630 feet. Using a Manning roughness value of 0.10 for HDPE 
pipe, the resulting flow capacity was calculated by the NYSDEC to be approximately 
1.8 MGD. 
 
The calculated collection system capacity of 1.8 MGD is more than adequate to 
accommodate the maximum daily flow of 60,000 gpd. 
 
The existing Discovery Lodge pump station is rated at 80 gpm (according to the 
manufacturers pump specification). The maximum projected flow to the pump 
station is 37,015 gpd from Discovery Lodge, 150 gpd from the maintenance center, 
and 30 gpd from the information booth for a total flow of 37,195 gpd. 
 
The existing 80 gpm lift station (38,400 gpd over an 8 hour period, plus 7,500 gallon 
holding tank, for a total capacity of 45,900 gpd) was determined by the NYSDEC to 
have adequate capacity to convey the projected peak flow of 37,195 gpd. 





Belleayre Cumulative Impacts        August 2015                      Section 1.2                        Page - 7	

1.2.2.5    Proposed Collection Systems 
 
In general, it has been proposed by Crossroads Ventures, LLC that the wastewater at 
Highmount will be collected and pumped to Wildacres, where the combined flow 
will be pumped to the Pine Hill sanitary sewer system. Figure 1 illustrates the 
proposed routing of the conveyance pipes. 
 
Wastewater from the Highmount Hotel and the detached lodging units will be 
conveyed to a below-grade pump station. With a maximum daily flow of 42,000 gpd 
and a peaking factor of 4, the capacity of the pump station will be 120 gpm. The 
below-grade pump station will have a wet well containing two (2) submersible 
pumps. Each pump will have a capacity of 120 gpm. The pump station will receive 
its electrical power from the hotel, which will be backed up with an emergency 
generator. A 4-inch force main, approximately 4,600 linear feet long, will connect 
the low pressure sewer system to the Wildacres Resort. 
 
The Wildacres Hotel, clubhouse, and detached lodging units will be served by a low 
pressure sewer system, with each building being served with duplex grinder pumps. 
The wastewater flow will be collected in a below-grade pump station wet well, 
located north of the golf course’s hole 4 tee. With a total flow of about 140,000 gpd 
and a peaking factor of 4, the design pumping rate of the pump station will be 400 
gpm. Since full build-out of the project will take a number of years to complete, the 
pumps will be equipped with Variable Frequency Drives (VFDs) to operate at a 
lower flow rate initially and adjusted as flow rates increase. The initial pump rate is 
projected to be 280 gpm.  
 
The below-grade pump station will have a wet well with two (2) submersible pumps. 
Each pump will have a VFD with a capacity of 400 gpm. The pump station will have 
its own emergency generator for backup electrical power, since it is not located close 
to the Wildacres Hotel. A 6-inch force main, approximately 11,000 linear feet long, 
will discharge to the existing Pine Hill gravity sewer system in a manhole located 
along Academy Street in the Hamlet of Pine Hill near the Route 28 intersection. The 
proposed force main will be located within the State Highway Route 28 right-of-way. 
 
The detached lodging units in the Wildacres Front 9 Village area (located in the 
northeastern portion of the Resort) will be served by grinder pumps and a low 
pressure sewer system. The combined discharge from the low pressure sewer system 
will discharge to the pump station at Wildacres. 
 
1.2.2.6     Existing Wastewater Treatment Plant 
 
The existing Pine Hill WWTP was designed to treat 0.50 MGD of domestic sanitary 
sewage and provides advanced wastewater treatment (including microfiltration) of 
the final effluent as required by the NYCDEP standards. The treatment facility 
consists of the following major treatment units: 
 



Belleayre Cumulative Impacts        August 2015                     Section 1.2                        Page - 8	

Mechanical bar screens 
Parshall flume for flow metering 
Grit chambers 
Grinder pumps 
Rapid mix tanks 
Rotating Biological Contactors (RBCs) 
Secondary clarifiers 
Filter pumps 
Filter cells 
Ultraviolet (UV) disinfection units 
Chlorine contact chamber (not in use) 
Microfiltration (membrane) units 
Post-aeration tank 
Sludge thickener 
 

The facility was designed (according to the design engineer, Malcolm Pirnie) to treat 
the following influent wastewater flows and loadings: 
 
                 Peak Hydraulic Flow  1.25 MGD 
                 BOD – 5 day   120 mg/l 500 lbs/day 
                 TSS      100 mg/l 420 lbs/day 
                 Ammonia Nitrogen  7 mg/l  29 lbs/day 
                 Total Phosphorus   2.5 mg/l 11 lbs/day 
 
In addition, the following septage discharges to the WWTP during the March 
through November period were anticipated: 
 

Daily flow   5,500 gpd 
 BOD – 5 day   7,000 mg/l 321 lbs/day 

TSS    15,000 mg/l 688 lbs/day 
   Ammonia Nitrogen  150 mg/l 7 lbs/day 
 
1.2.2.7     Existing Influent Loadings  
 

Analysis of the latest available WWTP records (provided by the NYCDEP) for the 
20 month period from January 2011 through August 2012 indicated the following 
influent loadings to the Pine Hill WWTP: 
 

Flows: 
20 month average daily flow  0.15 MGD 
Highest reported monthly average flow 0.4 MGD 
Highest reported daily flow  1.3 MGD (September 2011) 

 

BOD – 5 day: 
  20 month average concentration   52 mg/l 

Highest reported monthly average 134 mg/l 
Highest reported daily maximum 153 mg/l 



Belleayre Cumulative Impacts        August 2015                     Section 1.2                        Page - 9	

 
TSS 
20 month average concentration 106 mg/l 
Highest reported monthly average 412 mg/l 
Highest reported daily maximum 800 mg/l 

 
No data on influent concentrations of either ammonia nitrogen or total phosphorus 
were available for review and comparison to the design criteria for the WWTP, since 
the SPDES discharge permit does not require monitoring and reporting of influent 
ammonia or phosphorus concentrations. It should, however, be noted that discussions 
with the NYCDEP operations staff have indicated that the wastewater conveyed to 
the Pine Hill WWTP from the BMSC after busy weekends usually contains high 
ammonia concentrations.  
 
Comparison of the actual flow and influent concentrations of BOD and TSS over the 
last 20 months to the existing WWTP design criteria indicates that the existing 
WWTP appears to have adequate excess capacity to treat the proposed future flow of 
207,600 gpd from the ski center expansion and the Belleayre Resort projects. 
 
1.2.2.8     Performance of Existing Treatment Facility 
 
Records were obtained from the NYCDEP on performance of the Pine Hill WWTP 
over the last 20 month period (spanning from January of 2011 through August of 
2012) and compared to the State Pollutant Discharge Elimination System (SPDES) 
discharge permit effluent limits. A summary of this comparison is presented in Table 
1 which compares the SPDES discharge permit effluent limits to the actual 20 month 
average effluent characteristics reported to the NYSDEC and also indicates the worst 
(in most cases this is the highest) reported value during the 20 month period. 
 
As seen in Table 1, performance of the existing Pine Hill WWTP has generally been 
very good. The average influent flow is 0.15 MGD compared to the design capacity 
of 0.5 MGD; however, the highest reported monthly average flow of 0.4 MGD is a 
concern. Apparently, excessive infiltration/inflow problems exist in the  Hamlet 
collection system which are well documented and efforts are underway to reduce the 
infiltration/inflow. 
 
During the 20 month period of record, only four (4) SPDES permit violations have 
occurred. There were two (2) months during which the required minimum 85% 
removal of BOD was not achieved (> 81% was reported in March of 2011 when the 
monthly average flow was 0.4 MGD and >84.4% during May of 2011 when the 
monthly average flow was 0.2 MGD). In addition, there were two (2) months during 
which the effluent temperature exceeded the required daily maximum 70 degrees F 
(71.6 degrees F were reported for both the months of July and August of 2012). 
Therefore, both flow rates and effluent temperature are primary concerns with the 
existing WWTP.  
 



Belleayre Cumulative Impacts        August 2015                  Section 1.2                        Page - 10	

The apparent concern over the high flow rates experienced at the WWTP during wet-
weather conditions were further analyzed to obtain an indication of the severity of 
the excessive infiltration/inflow problems with the existing  Hamlet collection sewer 
system. Actual circular flow charts of recorded influent flow rates were obtained 
from the NYCDEP during 10 different wet-weather periods that occurred during the 